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Annex for Bluetooth

FCCID: 2BL5J-PS36MAGNET

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2411067022-WF

1.1.1 OBW

> Frequency Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.882 / Pass
GFSK SISO 2441 DH5 1 0.892 / Pass
2480 DH5 1 0.901 / Pass
2402 2DH5 1 1177 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.186 / Pass
2480 2DH5 1 1.190 / Pass
2402 3DH5 1 1.190 / Pass
8DPSK SISO 2441 3DH5 1 1.192 / Pass
2480 3DH5 1 1.194 / Pass

1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .

Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 1.004 / Pass
GFSK SISO 2441 DH5 1 1.013 / Pass
2480 DH5 1 1.031 / Pass
2402 2DH5 1 1.293 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.317 / Pass
2480 2DH5 1 1.321 / Pass
2402 3DH5 1 1.310 / Pass
8DPSK SISO 2441 3DH5 1 1.310 / Pass
2480 3DH5 1 1.307 / Pass
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Annex for Bluetooth Test Report No.: CTL2411067022-WF
FCCID: 2BL5J-PS36 MAGNET

1.2 Test Graph
1.2.1 OBW
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

1.2.2 20dB BW
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCCID: 2BL5J-PS36MAGNET

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 0.79 <=20.97 Pass
GFSK SISO 2441 DH5 1.19 <=20.97 Pass
2480 DH5 0.81 <=20.97 Pass
2402 2DH5 1.45 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 1.88 <=20.97 Pass
2480 2DH5 1.50 <=20.97 Pass
2402 3DH5 1.77 <=20.97 Pass
8DPSK SISO 2441 3DH5 2.20 <=20.97 Pass
2480 3DH5 1.82 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.08dBi;
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Annex for Bluetooth Test Report No.: CTL2411067022-WF
FCCID: 2BL5J-PS36 MAGNET

2.2 Test Graph

2.2.1 Power
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCCID: 2BL5J-PS36MAGNET

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2411067022-WF

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 1.031 >=0.687 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.003 1.321 >=0.881 Pass
8DPSK SISO HOPP 3DH5 1.003 1.310 >=0.873 Pass
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Annex for Bluetooth

FCC ID: 2BL5J-PS36MAGNET

3.2 Test Graph

3.2.1 Ant1

Test Report No.: CTL2411067022-WF
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Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_HOPP_Ant1_NTNV
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Annex for Bluetooth

FCCID: 2BL5J-PS36MAGNET

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2411067022-WF

X Frequenc Packet Num of Hopping Frequencies .

Mode Type M) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2BL5J-PS36 MAGNET

4.2 Test Graph

4.2.1 HoppNum

GFSK_DH5_HOPP_Ant1_NTNV

20 Ant: Ant1
Start: 2398 MHz
Slo& 2435.5 Ml1z
10 1 vBw: BDDkHz
TraceTIv)ps MAX Hold
N AAnARAANRARARAAAN AR AR AR RARARAARRAAAAANARAANA AN AR RS NAR R AR Sysepeomt J0o0t
04 fift | If ||' :I'I!- ii.I..i.I!niil.]ul.ll..l.:Il.l:.lrll;ll,.ul..".=.-|l.i;.“ I:.ll..;||.".|n|;|. i i..l.i|..|ii|. |I.|I.|,.||I.,iIII ,.il.,r.!..ll.:!-.lllifl g::gg'l’&ihljg ms
o I |}||l||1H|H|i\_|l|lal||i_(lll||[1“\|'||IJIW|H|l|lrlll||_||{\||||!1|lI ——_
-20 4 | i

Level (dBm)
8

40 1 i
-50 | 1 |
\ e

60

=10 —— Trace
— 2400 MHz
— 2483.5MHz

-80 T T T T T T T T T

2398.0 24855

Frequency (MHz)

Pi/4ADQPSK_2DH5_HOPP_Ant1_NTNV

Ant: Ant1

Start: 2398 MHz
Stop: 2485.5 MHz
REW: 300 kHz

TraceTIv)ps MAX Hold
SweepPoint: 10001

JAARAARL Aw SweepTime: 1.33 ms
Al |'||“f MR |\'ﬁ"r ll"rfnﬁ'lr-l Sweep: Continue

| aatenamarasnan AL AN R ASLARARAATNEAANS 220 RS
9 AR W WA ki 1"|'r1~T'fq\T‘:"\'“'r"‘,\r'r;"t i

| H : i } HOPP Num: 79

-20 |

Level (dBm)
8

] |
|
-40 .JI
' |
-50 4
i ‘1%
60
=10 —— Trace
— 2400 MHz
— 2483.5MHz
-80 T T T T T T T T T
2398.0 24855

Frequency (MHz)

Page 23 /52



Annex for Bluetooth Test Report No.: CTL2411067022-WF

FCC ID: 2BL5J-PS36MAGNET
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FCCID: 2BL5J-PS36MAGNET

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.380 31.600 317 120.460 | <=400| Pass
GFSK |SISO| HOPP DH3 1.636 31.600 156 255.216 | <=400| Pass
DH5 2.890 31.600 104 300.560 | <=400| Pass
2DH1 0.390 31.600 319 124.410 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.648 31.600 156 257.088 | <=400| Pass
2DH5 2.896 31.600 117 338.832 | <=400| Pass
3DH1 0.390 31.600 320 124.800 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.640 31.600 157 257.480 | <=400| Pass
3DH5 2.898 31.600 123 356.454 | <=400| Pass
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FCCID: 2BL5J-PS36MAGNET

5.2 Test Graph

5.2.1 Ant1

Test Report No.: CTL2411067022-WF
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FCCID: 2BL5J-PS36MAGNET
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Test Report No.: CTL2411067022-WF
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FCCID: 2BL5J-PS36MAGNET

Pi/ADQPSK_2DH1_HOPP_Ant1_NTNV
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FCC ID: 2BL5J-PS36MAGNET

Test Report No.: CTL2411067022-WF
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FCC ID: 2BL5J-PS36MAGNET
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FCCID: 2BL5J-PS36MAGNET
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FCCID: 2BL5J-PS36MAGNET
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FCC ID: 2BL5J-PS36MAGNET
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FCCID: 2BL5J-PS36MAGNET

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2411067022-WF

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 0.65
GFSK SISO 2441 DH5 1
2480 DH5 1 0.56
2402 2DH5 1 0.58
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 0.49
2402 3DH5 1 0.55
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 0.47
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 1.01 -18.99 Pass
2441 DH5 1 1.01 -18.99 Pass
GFSK SISO 2480 DH5 1 1.01 -18.99 Pass
1.01 -18.99 Pass
HOPP DHS ! 1.01 18.99 Pass
2402 2DH5 1 0.97 -19.03 Pass
2441 2DH5 1 0.97 -19.03 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 0.97 -19.03 Pass
0.97 -19.03 Pass
HOPP 2DHS ! 0.97 19.03 Pass
2402 3DH5 1 0.90 -19.10 Pass
2441 3DH5 1 0.90 -19.10 Pass
8DPSK SISO 2480 3DH5 1 0.90 -19.10 Pass
0.90 -19.10 Pass
HOPP 3DHS ! 0.90 19.10 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCC ID: 2BL5J-PS36MAGNET

6.2 Test Graph

6.2.1 Ref
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FCC ID: 2BL5J-PS36MAGNET
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FCC ID: 2BL5J-PS36MAGNET
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FCC ID: 2BL5J-PS36MAGNET
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FCC ID: 2BL5J-PS36MAGNET

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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6.2.2 CSE

Test Report No.: CTL2411067022-WF
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GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2BL5J-PS36MAGNET

7. Form731
7.1 Test Result

7.1.1 Form731

Lower Freq (MHz) High Freq (MHz) MAX Power (W) MAX Power (dBm)

2402 2480 0.0017 2.20
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